

**ATTAR TEST REPORT NUMBER: 16/10038.2**

The results of the tests, calibrations and/or measurements included in this document are traceable to Australian/national standards.
Accredited for compliance with ISO/IEC 17025.
Accreditation Number: 2735

22 April 2016

Total Pages: 2**WET PENDULUM SLIP RESISTANCE**

Job No: M16/10038

Prepared for:	Tredsafe PO Box 832242 GLENDENE AUCKLAND 0652 NEW ZEALAND					
Attention:	Cary Williams					
Test Site:	ATTAR, Unit 1, 64 Bridge Road, Keysborough.					
Test Date:	21 April 2016					
Test Specimens, Size & Quantity:	Stair nosing insert – PVC type ridged pyramid finish, 2040x390 mm, 1 off supplied. Refer to Figure 1.					
Sampling & Direction of Testing:	Sampling conducted by client. Refer to Figure 1 for direction of testing.					
Test Personnel:	Adrian Wilkinson.					
Preparation:	Washed with water and pH neutral detergent, rinsed with water, then dried.					
Fixed/Unfixed:	Unfixed.					
Air Temperature:	23°C					
Test Equipment:	Munro Stanley Skid Resistance Tester (Pendulum) Serial Number 0320, Calibrated 13/10/2015.					
Test Standard:	AS/NZS 3661 - 1993 Slip Resistance of Pedestrian Surfaces, Part 1: Requirements, Appendix A.					
Slider Rubber:	Slider 96 (Four S) Batch No. #64					
Evaluation Criteria:	AS/NZS 3661.1 indicates the minimum acceptable value of coefficient of friction is 0.4 provided no specimen in the sample has a value less than 0.35.					
Dynamic Coefficient of Friction	Specimen Number					Mean
	1	2	3	4	5	
	0.46	0.45	0.44	0.44	0.44	0.45
Sentence:	The wet slip resistance of the Stair nosing insert – PVC type ridged pyramid finish is deemed to comply with the requirements of AS/NZS 3661.1.					

These results apply only to the specimens tested and it is recommended that before selection of flooring or paving materials the effect of service conditions, including maintenance procedures and wear on their slip-resistance be checked.

NOTE: Any specimens supplied will be disposed of in one (1) months time, unless otherwise instructed.

ATTAR

Adrian Wilkinson
Laboratory Technician

Reviewed by:

Marcus Braché
Senior Engineering Technician
Approved Signatory

This report may not be reproduced except in its entirety.

Page 1 of 2

ATTAR TEST REPORT NUMBER: 16/10038.2

21 April 2016

Total Pages: 2



Figure 1: Stair nosing insert – PVC type ridged pyramid finish.
Arrow indicates direction of test.